
 
 

 
 

Impact of Sewage Effluent on Drinking Water Sources of 
Shimla City and Suggesting Ameliorative Measures 

(PDS Under Hydrology Project - II) 
 

 

 
 
 
 
 
 

 
 

NATIONAL INSTITUTE OF HYDROLOGY 
JAL VIGYAN BHAWAN 

ROORKEE - 247 667  
April 2013



 
 

 
 

 
 

DIRECTOR 
Er. R. D. Singh 

 

 

DIVISIONAL HEAD 
Dr. C. K. Jain 

 

 

 

 

PROJECT TEAM 
National Institute of Hydrology, Roorkee 

Dr. V. K. Choubey, Sc. ‘F’ 
Er. Omkar Singh, Sc. ‘E’ 

Dr. D. G. Durbude, Sc. ‘C’ 
Dr. M. K. Sharma, Sc. ‘C’ 
Dr. Rajesh Singh, Sc. ‘B’ 

 

 

 

 

I & PH Department, Shimla 
Superintending Engineer & Nodal Officer (HP-II Project) 

Executive Engineer, Sewerage Treatment Plant 



[...]
1 Circular Pipe - 150.0 mm 622 12 163.3 12 163.3 
2 Circular Pipe - 200.0 mm 13 334.7 334.7 
3 Circular Pipe - 250.0 mm 12 317.3 317.3 
4 Circular Pipe - 300.0 mm 3 71.6 71.6 
5 Circular Pipe - 350.0 mm 28 618.7 618.7 
6 Circular Pipe - 400.0 mm 38 897.0 897.0 
 Total Length 716 14 402.7 14 402.7 

 
 

4. Following data pertaining to outfall entered- 
• Ground elevation 
• Inver elevation 

5. Boundary conditions type – Free / gravity fall 
6. Manhole loading data w.r.t. population and utility entered to arrive at base / peak flow. 
 
 Software run was completed after entering the data as described above. The report of the 
outcome is attached as Annexure 1. The sewerage system was split in various sections and the 
elevation as well as engineering profile was studied as shown in Fig. 9, 10, 11, 12, & 13. The 
conclusions drawn from the software run are- 
 
1. The existing sewerage network is sufficient for designed sewage load. 
2. At present, only 25-30% habitation is connected to sewerage system and hence the possibility 

of the overflow is ruled out. Thus it can be concluded that the contamination of the drinking 
water  

3. The elevation profile of the sewerage network indicated smooth flow of sewage. 



30 
 

 
 

Fig. 9: Sewerage Map of Sanjauli Malyana Region Divided in Three Section 

 
 

Fig. 10:  Graph Showing Elevation of Different Upstream and Downstream Manhole,  
Conduits and Out Fall from Point A to the STP 



 

 
 
 

 

 
 

 
Fig. 12:
 

Fig. 11: A 

: Graph Sho

3D View o

owing Eleva

of Manhole,

ation of Ma

31 

 Conduits a

anhole, Cond

and Out Fall

duits and O

l From poin

Out Fall from

nt A to the S

m Point B to

 

STP 

o STP 

 



32 
 

 
 

Fig. 13: Graph Showing Elevation of Manhole, Conduits and Out Fall from Point C to STP 
 
Field observations lead us to following conclusions- 
 

1. Some manholes were found overflowing due to blockage of pipes by poly bags / jute 
bags (Fig. 14), which may lead to contaminate the drinking water.  

2. Leakages were observed in the drinking water supply line (Fig. 15). This leads to ingress 
of contaminated water in the supply line during non supply periods. 

3. Temporary arrangements for arresting the leakages lead to ingress of contaminated water 
(Fig. 15). 

 
 

 
 
 
 
 
 
 
 
 
 



33 
 

 
 

Fig. 14: A view of Manhole Overflow in the Study Area 
 
 
 
 

 
 

 
Fig. 15: Water Supply Lines Leakages and Temporary Arrangements for Arresting Leakage 

 
 
  



34 
 

5.3  Water Quality of Shimla City 

 Samples of groundwater, surface water, treated water from water treatment plant (WTP) 
and sewage treatment plant (STP) were collected in the pre as well as post monsoon season of 
year 2010 & 2011. Based on the results obtained in 2010-11, field observations and suggestions 
made by experts of PCS/TAMC, sampling from water treatment plant, sewage treatment plant, 
open drains, break points in water transmission lines and user points was carried out on monthly 
basis during 2011-12. The samples were preserved as per standard procedures and were analyzed 
for physico chemical as well as bacteriological parameters in the NIH water quality laboratory 
and   I & PH Laboratory at Dhalli as per APHA 1995.  
 
5.3.1 Ground water quality  

 Groundwater samples were collected from 30 locations (Fig. 16) covering entire Shimla 
city. The results are shown in Table 20. 

 

Fig. 16: Map Showing Ground Water Sampling Locations 

 

 

 



35 
 

Table 20: Physico-chemical Parameters of Groundwater 

S.No. Parameters Unit Min Max Average BIS (Limits) 
Desirable Permissible

1 pH  6.65 7.64 7.29 6.5-8.5 -- 
2 Conductivity µS/cm 310 1372 538.57 -- -- 
3 Total dissolved solids mg/L 198 878 345 500 2000 
4 Total hardness mg/L 87 313 142 300 600 
5 Total alkalinity mg/L 58 292 119.5 200 600 
6 Chloride as Cl mg/L 4 210 45.79 250 1000 
7 Sulfate as SO4 mg/L 17 31 22.54 200 400 
8 Nitrate as NO3 mg/L 15 57 26.50 45 - 
9 Phosphate as PO4 mg/L 0.13 7.8 0.87 - - 
10 Sodium as Na mg/L 24.7 124 47.09 -- -- 
11 Potassium as K mg/L 2.9 39 8.05 -- -- 
12 Calcium as Ca mg/L 20 53 32.40 75 200 
13 Magnesium as Mg mg/L 7 44 14.81 30 100 
14 Ammonia as NH3 mg/L NIL 16.8 5.29 -- -- 

15 Biochemical oxygen 
demand mg/L 0.59 3.29 1.46 2 -- 

16 Chemical oxygen demand mg/L 25.6 141 68.14 -- -- 
 
Analysis results of groundwater samples lead to following conclusions- 

1. The groundwater of Shimla city was found to be of Ca-Mg-HCO3 type having temporary 
hardness (Fig. 17 & 18). 
 

2. 25% ground water samples were high in total dissolved solids, hardness, and nitrate. 
 

3. NO3 concentration ranges from 0-66 mg/L in pre-monsoon samples and 0-29 mg/L in post 
monsoon season. Although, the NO3 concentration in most of the ground water sample were 
well within the permissible limit set by Bureau of Indian Standards for drinking water but the 
concentration is enough to produce methamoglobinemia (blue baby syndrome) in infants. 
Nitrates/nitrites also lead to formation of nitrosamines which are carcinogenic. Maximum 
concentration limit of nitrate is 10 mg/L as per USEPA.  
 

4. Sample from following locations were positive in E-coli 
 

a. Bharari (Sampling point – 13) 
b. Cart road to Mall road (Sampling point - 18) 
c. Circular road (Sampling point – 22) 
d. New Shimla - Sector 3 (Sampling point – 25) 

 
5. Presence of nitrate and E-coli in groundwater indicates contamination with sewage. This is 

due to improper sanitation facilities in the city. 



36 
 

 
6. As per I&PH officials, only 25-30 % habitation is connected by sewerage lines and sewage 

from rest 70-75% finds its way to natural drainage / streams directly or via age old septic 
tanks which may be the main reason for contamination of groundwater. This clearly indicates 
our approach towards sewage / wastewater treatment which becomes our least priority and 
considered to be very expensive. This type of approach leads to contamination of natural 
drinking water resources leading to water borne diseases and finally more expensive 
treatment of drinking water. Martin has very well documented the hazards of once through 
water usage which is a common practice in the developing and water rich countries. He had 
demonstrated that once through water usage is very costly over long run (Martin and Martin, 
1991). 

 

Fig. 17: Piper Trilinear Diagram for Pre-monsoon Groundwater Samples of Shimla 

 



37 
 

 

Fig. 18: Piper Trilinear Diagram for Post-monsoon Groundwater Samples of Shimla 
 
5.3.2 Sewage treatment plant and open drains 
 
 Jaundice cases were noted mainly from the localities receiving water from Ashwani Khad 
water supply system. This system was installed in 1992 wherein the water is received from a 
natural stream. The stream water is treated by chemical coagulation, flocculation and 
sedimentation followed by filtration and disinfection with chlorine. The WTP also receive water 
from bore wells to full fill the demand. Bore well water is supplied directly after disinfection. 
The chlorinated water is pumped to Kawalag storage plant and then to Kusumpti tank where it is 
re-chlorinated and distributed.  
 
 The natural stream supplying water to Ashwani Khad WTP receives treated water from 
Sanjauli-Malyana STP (Fig. 19) and three natural drains (Fig. 20-22). The natural drains are also   

• Housing board colony (Sanjauli) drain – Contaminated with sewage from colony 
• Sanan open drain – Contaminated with sewage from Nawbhar, Chamyana, and Sanan 
• Shivmandir (Malyana) drain -  Contaminated with sewage  

 
 Samples from the STP as well as open drains were collected and analyzed to understand 
the extent of contamination. The analysis results are shown in Tables 21-24.  
 
 
 
 
 
 



38 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 19: A View of Sanjauli Malyana Sewage Treatment Plant 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 20: A View of Housing Board Colony Open Drain 
 
 
 
 
 



39 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 21:  A View of Sanan Open Drain in Study Area 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 22: A View of Shiv Mandir Open Drain 
 
 STP is based on extended activated sludge process (EASP) and the capacities of 
treatment units are sufficient to take care of the designed load (Fig. 23). The treatment plant 
consists of bar screen, grit chamber, aeration tank, secondary clarifier, solids contact clarifier, 



40 
 

and chlorine contact tank for disinfection. Solids contact clarifier has been provided for removal 
of organics by adsorption on chemical sludge escaping from the biological reactor in the winter 
season when activity of micro organisms is minimum. STP is designed to treat 4.4 MLD sewage 
with 375 mg/L BOD. The treated water from STP is expected to have BOD less than 30 mg/L 
and TSS less than 50 mg/L. 
 

 

Fig. 23: Schematic View of Sewage Treatment Plant at Malyana 

 

Analysis result of STP indicates partial treatment of sewage which is polluting the natural 
stream. The inferences drawn from the field observations and analysis results are- 
 

1. Frequent cleaning (preferably after every 8 hours, which will depend on the inlet grit 
concentration) of grit chamber should be practiced (Fig. 24). This will help in trapping 
the fine grit particles and will improve the performance of downstream equipments. 

 
 

Fig. 24: A View of Grit Chamber Full of Grit Particles 



41 
 

2. The duration and extent of settled biomass recycling aeration tank is not sufficient. This 
leads to septic conditions in the secondary clarifier and decay of biomass as well as 
production of anaerobic bacteria which reduces the performance of the system, which is 
evident from the floating muck and air bubbles in secondary clarifier due to de-
nitrification (Fig. 25) of nitrate produced in aeration tank. The settled biomass starts 
floating on the surface of the clarifier when nitrogen molecules attaches to the biomass 
surface. The duration of the recycling the settled biomass and recirculation flow needs to 
be increased to prevent the septic condition in the secondary clarifier. 

 
 
 
 
 
 
 
 
 
 
 

Fig. 25: A View of Secondary Clarifier 

3. Chemical dosing in secondary clarifier is manual and hence the desired quality is not 
achieved (Fig. 26). Metering pumps for dosage of alum as well as polyelectrolyte should 
be installed along with proper chemical preparation tanks. The chemical dosage changes 
with the influent water quality and should be based on Jar test. Proper operation of 
clarifier will improve the quality of treated water by entrapping the solids / organics 
escaping from the secondary clarifier by sorption on the chemical sludge. 
 

 
 
 
 
 
 
 
 
 
 
 

Fig. 26: Samples from STP (1), Inlet (2) and Secondary Clarifier Outlet (3) at Shimla 



42 
 

4. The organics as well as the biomass which is escaping from the system is oxidized by 
hypochlorite (Fig. 27). This leads to formation of trihalomethane (THM’s) which are 
carcinogenic in nature. This can be avoided by compliance of step 1, 2, & 3.  
 
 
 
 
 
 
 
 
 
 
 
 

 
 

Fig. 27: A View Showing Hypochlorite Dosing System 
 

5. Proper operation of STP will minimize the disease outbreaks. This can be achieved by 
proper training of the operators and valuing their critical role. Lot of water borne disease 
outbreaks occurred in the world due to negligence or improper operation of upstream 
STP and mixing of untreated sewage in the drinking water source. One such instance of 
mass level water borne outbreak of cryptosporidiosis happened in North Battleford, 
Canada in year 2001 (Stirling et al., 2001). The outbreak was due to following reasons: 
 

a. Poor performance of the STP which was discharging the treated effluent 3 Km 
upstream of the drinking water intake. 

b. Underperformance of the solids contact clarifier due to absence of sludge blanket 
which was responsible for removing cryptosporidium oocysts. 

c. Absence of residual chlorine from the drinking water supply. 
 
The scenario existing in Malyana STP and Ashwani Khad WTP is similar to North 
Battleford. It can be said that we are on worst side as the natural stream in which the STP 
treated water is mixing is also contaminated. 



 
 

 
 

Table 21: Physico-chemical and Bacteriological Parameters of STP 

PARAMETERS UNIT 
Sanjauli Malyana STP 

Inlet Outlet 

  June 
2010 

March 
2011 

April 
2011 

June 
2011 

July 
2011 

June, 
2010 

March, 
2011 

April, 
2011 

June 
2011 

July 
2011 

pH ----- 6.65 6.8    6.8 7.57 6.6 7.26 7.79 7.10 6.64 7.75 

Conductivity µS/cm 1090 920 780 750 903 1372 1220 740 710 931 

Total dissolved solids mg/L 698 588 504 480 578 878 780 473 454 596 

Total hardness as CaCO3 mg/L 246 150 192 228 360 313 660 180 187 250 

Sodium as Na mg/L 102 54.9 54 75 80 124 57.9 65.6 36 47 

Potassium as K mg/L 23 22 22 40 36 39 32.5 23 23 13 

Bicarbonate as HCO3 mg/L 305 427 496 539 425 356 508 544 376 382 

Chloride as Cl mg/L 140 78 100 106 116 210 120 90 76 96 

Sulfate as SO4 mg/L 20 27.5 28 65 8 24 62.5 19 11 28 

Nitrate as NO3 mg/L 5 9 7 5 8 23 19 37 32 28 

Phosphate as PO4 mg/L 8 5 6 6 7 1.1 0.9 1.1 1.0 0.8 

Dissolved oxygen mg/L ND ND ND ND ND 2.5 4.7 2.7 ND 3.6 

Chemical oxygen demand mg/L 690 710 665 562 652 460 560 490 485 320 

Biochemical oxygen demand mg/L 290 320 315 217 270 210 270 160 161 270 

Total coliform  MPN/100 ml >2400 >2400 >2400 23 750 >2400 >2400 >2400 >2400 <3 

Fecal coliform  MPN/100 ml 14 ND ND 8 ND 10 ND ND 8 ND 



 
 

 
 

Table 22: Physico-chemical and Bacteriological Parameters of STP 

PARAMETERS UNIT 
Sanjauli Malyana STP 

Inlet Outlet 

  Sept. 2011 Oct. 2011 Jan. 2012 Sept. 2011 Oct. 2011 Jan. 2012 

pH ----- 6.4 6.6 7.02 7.3 7.4 7.23 

Conductivity µS/cm 610 690 986 639 711 938 

Total dissolved solids mg/L 397 449 640 415 462 610 

Total hardness as CaCO3 mg/L 216 232 280 160 176 192 

Sodium as Na mg/L 13.5 57 95.6 17.5 43 55 

Potassium as K mg/L 14 40.5 3.1 11 36.5 2.6 

Bicarbonate as HCO3 mg/L 450 390 368 460 394 373 

Chloride as Cl mg/L 94 98 90 96 102 86 

Sulfate as SO4 mg/L 37 185 145 35.5 30 60 

Nitrate as NO3 mg/L 3 4 3 14 18 15 

Phosphate as PO4 mg/L 5 6 6 0.8 0.8 1.0 

Dissolved oxygen mg/L ND ND ND 4.1 3.8 ND 

Chemical oxygen demand mg/L 499 498 475 320 98.3 280 

Biochemical oxygen demand mg/L 222 213 236 73.2 36.4 145 

Total coliform  MPN/100 ml >2400 >2400 >2400 <3 >2400 >2400 

Fecal coliform  MPN/100 ml >2400 >2400 >2400 ND >2400 >2400 

 



 
 

 
 

Table 23: Physico chemical and Bacteriological Parameters of Open Drain Samples 
 

PARAMETERS 
UNIT Housing board Sanan Shivmandir 

June 
2010 

March 
2011 

April 
2011 

June  
2011 

June 
2010 

March 
2011 

April 
2011 

June  
2011 

March 
2011 

April 
2011 

June  
2011 

pH ----- 7.18 7.6 6.9 7.3 7.52 7.4 7.1 6.6 7.43 7.3 7.1 

Conductivity µS/cm 528 490 330 350 572 630 410 420 410 280 300 

Total dissolved solids mg/L 338 314 211 232 366 403 262 269 262 179 192 

Total hardness as CaCO3 mg/L 162 180 182 200 161 182 206 247 158 132 126 

Sodium as Na mg/L 42 23.1 23 23 50 30.2 30 32 12 12 20 

Potassium as K mg/L 5.4 3.7 4 4 7.2 7.2 7 9.4 2.7 3 4 

Bicarbonate as HCO3 mg/L 117 137 142 149 149 208 285 222 108 110 129 

Chloride as Cl mg/L 40 28 24 28 42 46 42 48 22 42 20 

Sulfate as SO4 mg/L 20 45 45 28 21 35 18 35 30.5 31 25 

Nitrate as NO3 mg/L 37 28 24 33 44 34 20 26 15 14 18 

Phosphate as PO4 mg/L 1.5 1.0 2.0 1.0 0.3 0.9 1.0 0.5 1.0 0.7 1.4 

Dissolved oxygen mg/L 1.3 4.7 5.1 3.2 2.6 3.6 1.5 2.6 1.2 2.1 2.3 

Chemical oxygen demand mg/L 128 190 70 125 225 147 164 186 192 258 240 

Biochemical oxygen demand mg/L 77 69 38 46 97 63 64 61 75 110 81 

Total coliform  MPN/100 ml >2400 1100 >2400 >2400 1100 >2400 39 93 ND >2400 460 

Fecal coliform  MPN/100 ml 47.18 ND ND ND 9 ND 11 14 ND ND ND 

 



 
 

 
 

 

Table 24: Physico chemical and Bacteriological Parameters of Open Drain Samples 
 

PARAMETERS 
UNIT Housing board Sanan Shivmandir 

July 
2011 

Sept. 
2011 

Oct. 
2011 

Jan. 
2012 

July 
2011 

Sept. 
2011 

Oct. 
2011 

Jan. 
2012 

July 2011 Sept. 
2011 

Oct. 
2011 

pH ----- 7.4 7.2 6.9 8.1 7.4 7.6 7.8 7.74 7.2 7.2 7.3 

Conductivity µS/cm 426 404 275 451 442 403 340 514 312 216 268 

Total dissolved solids mg/L 273 259 178 289 283 258 224 329 200 138 174 

Total hardness as CaCO3 mg/L 160 180 152 190 164 156 210 184 116 89 204 

Sodium as Na mg/L 23 15.1 19.9 11.7 27 19.1 20 18.7 15 8.1 12 

Potassium as K mg/L 5 3.9 5.1 3.4 5 3.7 4.9 4.8 3 2.5 6.5 

Bicarbonate as HCO3 mg/L 122 96 118 120 151 149 160 138 98 126 130 

Chloride as Cl mg/L 22 20 18 14 28 26 20 30 22 8 12 

Sulfate as SO4 mg/L 22 35 35 130 23 47 130 123 17 36 180 

Nitrate as NO3 mg/L 18 29 21 16 25 17 16 14 18 14 15 

Phosphate as PO4 mg/L 0.9 2.2 0.6 1.1 1.0 0.8 0.9 1.2 1.4 0.8 0.7 

Dissolved oxygen mg/L 1.7 1.9 1.7 1.9 2.3 2.5 1.8 0.6 1.1 1.9 1.3 

Chemical oxygen demand mg/L 96 128 140 94 160 121 92 115 158 149 116 

Biochemical oxygen demand mg/L 30 44 60 42 60 48 32 80 50 60 46 

Total coliform  MPN/100 ml 40 >2400 >2400 >2400 210 >2400 >2400 >2400 11000 <3 <3 

Fecal coliform  MPN/100 ml ND 2000 >2400 ND ND ND ND 2000 ND ND ND 

 



47 
 

Water quality analysis of open drains leads us to following conclusions- 
 

• Presence of organics (COD: 100-400 mg/L) and nitrate (15-40 mg/L) in the open drains 
indicates heavy contamination with sewage. The contamination results from the human 
defecation in open and absence of sewerage lines in the areas like Dhingoo, Engine ghar 
etc (Fig. 28). 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 28: Open Defecation and Septic Tanks in the Study Area 
 

• Sewerage facility has been provided to 65-70% habitation, however only 25-30% 
habitation is physically connected to sewerage system. (Source: I&PH Dept., Shimla). 
 

• Kitchen & bathroom drain (grey water) is not connected to sewage drain. 
 

• Water quality deterioration of the open drains was also due to malpractice of throwing the 
garbage in the drains which slowly degrades and provides media for micro-organisms 
growth. All the open drains were flooded with garbage (Fig. 29). 

 
• Although Shimla Municipal Corporation has set up a full-fledged solid waste 

management plant, but most of the solid is dumped without any treatment near the plant 
itself without any engineered structure (Fig. 30). The leachates from this facility find its 
way to the natural stream and contaminate it. 

  



48 
 

 
 

 
 
 
 
 
 
 
 
 
 

 
 

Fig. 29: View of Open Drains Laden with Garbage in the Study Area 
 
 

 
 
 
 
  
 
 
 
 
 
 
 
 
 
 

 
Fig. 30: View of Solid Waste Dumping Site in the Study Area 

  



49 
 

5.3.3  Water treatment plants, intermediate storage reservoirs 
(lifting stations) and user points 

 
 Samples were collected from the inlet and outlet of water treatment plants, lifting 
stations, and user points to trace the location or cause of contamination during treatment and 
supply.  Dhalli water treatment plant and Ashwani khud water treatment plant (Fig. 31) are 
supplying water to the affected areas and hence sampling was done from these two plants. 
 
 Dhalli WTP receives water from Churat Nalla (2 MLD) and Sayog catchment (0.1 
MLD). Water from Sayog catchment which is dense forest area is expected to be pathogen free 
and without any contaminants. This water is treated through slow sand gravity filters followed by 
chlorination and is supplied for drinking. Water from Churrat nalla is chemically treated with the 
aid of alum and lime. The chemical sludge and sediments are settled in sedimentation tank and 
the clear water is filtered through rapid sand filters. The water after chlorination is supplied to 
consumers. 
 
 Ashwani Khud, source of WTP has six main tributeries namely – Malyana Nallah, Sanan 
Nallah, Housing Board Nallah, Jagroti Nallah, Koti Nallah, and Bharandi Nallah. Out of these 
nallah, the Malyana (STP) Nallah, Housing Board Nallah, and Sanan Nallah which originates 
from densely populated areas have some contamination. The water coming from these nallah has 
chances of being contaminated due to outflow of numerous domestic septic tanks, solid waste, 
and STP treated water. WTP is designed to treat 10 MLD water. The water is treated through 
flocculator and sedimentation tank with the aid of alum and lime. Chemically treated water is 
filtered through rapid sand filter. Filtered water is blended with ground water and supplied to 
consumers after chlorination at WTP (clear water tank) and Kusumpti reservoir. During design 
phase, chlorine dosing was planned at inlet which later on shifted to filter water tank (Fig. 32). 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

Fig. 31:  A View of Ashwani Khad Water Treatment Plant in the Study Area 
 
 
 



50 
 

 
 

 
 
 

Fig. 32: Process Flow Diagram of Aswani Khad Water Treatment Plant 
 
 
 Results of laboratory analysis for WTP & break point in transmission are presented in 
Table 25- 29. Following conclusions can be drawn from the field survey and laboratory results- 
 

1. Inlet water to Dhalli from Cherot and Jagroti as well as Ashwani Khud WTP is 
contaminated with organics as well as bacteria. 
 

2. Dhalli and Ashwani Khud water treatment plants are designed for treatment of surface 
water with practically little contamination and for removal of turbidity. The technology 
needs to be upgraded for present scenario.  
 

3. Ashwani Khud water treatment plant is treating water from Ashwani Khud which 
receives water from different sources namely Malyana nallah, Sanan nallah, Housing 
Board Nallah, Jagroti Nallah, Koti Nallah, and Bharandi Nallah.  During lean period 
(summer), the proportion of effluent from densely populated area and STP increases in 
Ashwani Khud water due to general reduction of base flow making the situation worse.  

 
4. For such type of waters (contaminated with human waste), solids contact clarifier is 

desired with an option for in built sludge recirculation system. A sludge blanket from 
metal hydroxide flocs is created in the clarification zone of the clarifier through which the 
water is filtered. The sludge blanket acts like a dynamic filter as well as adsorbent and if 
properly operated than able to remove organics as well as microbe. Treated water from 
this system is crystal clear and requires minimal chlorine dosing for disinfection. 
 

5. Excess biomass removed from the system is required to be disposed of properly, so as not 
to find its way along surface run off and to avoid contamination of ground water. 
 
 



 
 

 
 

Table 25: Water Quality Parameters of Dhalli Water Treatment Plant 
 

PARAMETERS 
UNIT Dhalli WTP 

Inlet Outlet 

  June 
2010 

March
2011 

April 
2011 

June 
2011 

July 
2011 

June 
2010 

March 
2011 

April 
2011 

June 
2011 

July 
2011 

pH ----- 7.46 7.70 6.37 7.2 7.3 7.0 7.35 7.40 7.22 7.3 

Conductivity µS/cm 370 170 200 190 128 320 210 190 220 128 

Total dissolved solids mg/L 237 108 128 122 82 205 134 121 141 82 

Total hardness as CaCO3 mg/L 115 158 78 78 58 96 110 84 92 58 

Sodium as Na mg/L 25 6.8 7.6 10 7 25 7.1 7.1 9 6 

Potassium as K mg/L 3.2 0.8 ND 1 1 2.9 0.6 ND 1 1 

Bicarbonate as HCO3 mg/L 128 84 74 95 72 98 72 86.4 110 72 

Chloride as Cl mg/L 6 ND 30 4 4 14 ND 20 8 7 

Sulfate as SO4 mg/L 17 14 17 19 14 18 21 8.5 16 16 

Nitrate as NO3 mg/L 8 6 6 4 5 8 6 6 4 5 

Phosphate as PO4 mg/L ND ND ND ND ND ND ND ND ND ND

Dissolved oxygen mg/L 5 6.6 5.9 7.4 6.7 7 8.9 8.7 7.8 8.1 

Chemical oxygen demand mg/L 17 12 13 4 9.2 8.4 7.6 9.2 4.8 5.6 

Biochemical oxygen demand mg/L 0.8 1.95 4.4 1 2.3 1.1 1.6 3.6 1.5 1.3 

Total coliform  MPN/100 ml 150 72 <3 <3 <3 93 4 <3 <3 <3 

Fecal coliform  MPN/100 ml 7 11 ND ND ND ND 2 ND ND ND 



 
 

 
 

Table 26: Water Quality Parameters of Dhalli Water Treatment Plant 
 

PARAMETERS 
UNIT Dhalli WTP 

Inlet Outlet 

  Sept. 2011 Oct. 2011 Jan. 2012 Sept. 2011 Oct. 2011 Jan. 2012 

pH ----- 7.2 7.3 7.52 7.05 7.1 6.91 

Conductivity µS/cm 170 199 150 118 116 137 

Total dissolved solids mg/L 110 128 98 78 75 90 

Total hardness as CaCO3 mg/L 139 156 168 68 94 72 

Sodium as Na mg/L 3.0 6.7 5.1 3.9 6.6 4.6 

Potassium as K mg/L 0.6 0.9 0.8 0.8 0.8 0.6 

Bicarbonate as HCO3 mg/L 94 110 87 83 90 72 

Chloride as Cl mg/L 16 12 6 8 10 8 

Sulfate as SO4 mg/L 5 5.1 19 4 9 14.5 

Nitrate as NO3 mg/L 0.4 0.3 0.1 0.5 1 ND 

Phosphate as PO4 mg/L ND ND ND ND ND ND

Dissolved oxygen mg/L 6.2 7.4 7.9 5.6 4.8 7.8 

Chemical oxygen demand mg/L 25.6 31.2 21.6 8.4 5.2 6.3 

Biochemical oxygen demand mg/L 2.6 4.6 3.8 1.6 1.7 2.2 

Total coliform  MPN/100 ml 1100 21 75 75 20 15 

Fecal coliform  MPN/100 ml 12 9 4 17 4 ND 



 
 

 
 

Table 27: Water Quality Parameters of Ashwani Khad Water Treatment Plant 
 

 

PARAMETERS 
UNIT Ashwani Khad WTP 

Inlet Filtered Water 

  June 
2010 

March
2011 

April 
2011 

June 
2011 

July 
2011 

June 
2010 

March 
2011 

April 
2011 

June  
2011 

July  
2011 

pH ----- 7.33 7.32 6.92 7.1 7.1 7.46 6.68 6.78 7.1 6.7 

Conductivity µS/cm 330 330 260 270 240 360 280 270 310 210 

Total dissolved solids mg/L 230 211 166 173 131 230 179 253 198 134 

Total hardness as CaCO3 mg/L 105 100 168 150 90 105 136 200 204 98 

Sodium as Na mg/L 21 15.7 15.7 19 11 21 15.7 16.9 20 7 

Potassium as K mg/L 3 2.1 1.4 3 1 4 1.3 1.3 3 1 

Bicarbonate as HCO3 mg/L 71 74 120 120 96 76 146 118 73 82 

Chloride as Cl mg/L 28 16 10 16 16 28 18 12 20 8 

Sulfate as SO4 mg/L 26 23.5 10.1 29 21 25 13 12.5 27 27 

Nitrate as NO3 mg/L 22 18 20 14 26 22 20 20 12 22 

Phosphate as PO4 mg/L ND ND ND ND ND ND ND ND ND ND 
Dissolved oxygen mg/L 4.7 5.9 5.8 6.6 6.4 7.5 8.1 8.1 6 12.9 

Chemical oxygen demand mg/L 85 102 57.6 95 38.4 38 59 38 63 12.8 

Biochemical oxygen demand mg/L 38 21.5 13 31 10.1 15 22 26 41 4.7 

Total coliform  MPN/100 ml 1100 210 43 15 <3 15 <2400 15 43 <3 

Fecal coliform  MPN/100 ml 9 ND ND 4 ND ND ND 5 11 ND 



 
 

Table 28: Water Quality Parameters of Ashwani Khad Water Treatment Plant 
 

PARAMETERS 
UNIT Ashwani Khad WTP 

Inlet Outlet 

  Sept. 2011 Oct. 2011 Jan. 2012 Sept. 2011 Oct. 2011 Jan. 2012 

pH ----- 7.1 7 7.1 7 7.3 6.89 

Conductivity µS/cm 245 273 299 223 279 243 

Total dissolved solids mg/L 160 179 194 145 175 160 

Total hardness as CaCO3 mg/L 96 158 98 66 172 94 

Sodium as Na mg/L 4.2 6.4 7.2 8.9 10.1 6.8 

Potassium as K mg/L 1 1.4 1 1.1 4 1.1 

Bicarbonate as HCO3 mg/L 120 100 134 100 105 120 

Chloride as Cl mg/L 32 22 32 10 14 4 

Sulfate as SO4 mg/L 6 15 22 18 21 35 

Nitrate as NO3 mg/L 18 13 24 16 14 22 

Phosphate as PO4 mg/L ND ND ND ND ND ND

Dissolved oxygen mg/L 5.2 6.3 6.0 9.9 7.4 8.2 

Chemical oxygen demand mg/L 70.4 32 86.4 19.2 35.6 50.4 

Biochemical oxygen demand mg/L 11.5 12.3 7.7 8.5 7.7 8.4 

Total coliform  MPN/100 ml 4 4.8 4.4 4.8 6.2 6.8 

Fecal coliform  MPN/100 ml 10 <3 <3 <3 <3 <3 

 



55 
 

Table 29: Water Quality Parameters of Break Points in Water Transmission 
 

PARAMETERS UNIT 
DHINGOO 

PHUMP 
HOUSE 

ASHWANI 
KHAD 

OUTLET 

KUSUMPTI 
RESERVOIR 

MC IPH 
TANK 

pH ----- 7.0-7.5 7.0-7.5 7.0-7.5 7.0-7.5 

Conductivity µS/cm 180-220 350-450 350-450 350-450 

Total dissolved solids mg/L 110-130 200-300 200-300 200-300 

Total hardness as CaCO3 mg/L 80-90 80-120 80-120 80-120 

Sodium as Na mg/L 5-10 20-30 20-30 20-30 

Potassium as K mg/L 0-2 0-5 0-5 0-5 

Bicarbonate as HCO3 mg/L 50-70 110-130 90-110 90-110 

Chloride as Cl mg/L 10-20 10-20 15-30 15-30 

Sulfate as SO4 mg/L 10-20 20-30 20-30 20-30 

Nitrate as NO3 mg/L 10-25 10-25 10-25 10-25 

Phosphate as PO4 mg/L 0-0.5 0-0.5 0-0.5 0-0.5 

Fluoride as F mg/L < 1 < 1 < 1 < 1 

Dissolved oxygen mg/L 7-8 6-7 7-8 7-8 

Chemical oxygen demand mg/L 8-20 6-50 6-46 6-38 

Biochemical oxygen demand mg/L 0.3-2.8 2-13 2-7 0.5-6 

Total coliform  MPN/100 ml < 3 < 3 < 3 < 3 

Fecal coliform  MPN/100 ml ND ND ND ND 

 
 

6. Presence of organics and fecal coliform requires continuous operator attention for proper 
disinfection. Presence of free residual chlorine is also desired in the user tap. Absence of 